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Crafter 3.0T-4.0T FWD 2017-current 735105092218 V11
For kit numbers:

1050922200 Van

1050922201 Chassis cab




VB-FullAir - Rear axle

Crafter 3.0T-4.0T FWD 2017-current
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Description

LED height adjustment sensor

Bump stop

Original parts from the vehicle
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Crafter 3.0T-4.0T FWD 2017-current airsuspension
N
Part number Part number
[tem Qty. | Description van (dropcenter axle) chassis cab (straight axle)
(Kit nr. 1050922200) (kit nr. 1050922201)
1 2 Shock absorber 1052100188A 1052100187A
2 1 Compressor box & air tank support 1052131195 10562131195
3 1 Compressor box * 1052130236 1052130236
4 1 Air tank 3000301058 3000301058
5 2 Air tank brackets 3000301060 3000301060
6 1 Cross beam 1052045476A 1052045476A
7 1 Upper spring plate left 1052045474 1052045474
8 1 Upper spring plate right 1052045475 1052045475
9 1 Cross beam clamping bracket 1052045477 1052045477
10 1 Panhard rod 1052065727 1052065727
" 1 Nut plate M8 3000301077 3000301077
12 4 U-bolt 1052025266 1052025266
13 2 Air spring (with piston and air coupler) (see spare parts below) 1052032583 1052032582
14 2 Main spring 1052011722A 1052011722A
15 2 Ball joint bracket 1052096025 1052096025
height sensor rod L=140 180° 1052095082A -
10 2 height sensor rod =150 180° - 1052095057A
17 2 Piston 1052032584 1052038103
18 1 Panhard rod bracket 1052065738 1052065738
19 2 Height sensor with extended arm 1052091042 1052091042
20 1 Spare wheel bracket 1052351119 1052351119
21 1 Stabiliser bar 1052075102 1052075102
22 1 Bolt plate M8 1052131203 1052131203
24 1 Fuse holder 0030500163A 0030500163A
25 1 ABS cable bracket 1052350210 1052350210
26 1 Height sensor bracket right 1052096041A 1052096027A
27 1 Height sensor bracket left 1052096040 1052096026
28 1 Stabiliser reaction arm left (see spare parts below) 1052075112 1052075113
29 1 Stabiliser reaction arm right (see spare parts below) 1052075110 1052075106
30 1 Stabiliser reaction arm bracket left 1052075111 1052075111
31 1 Stabiliser reaction arm bracket right 1052075105 1052075105
32 2 Stabiliser bar bracket 1052070064 1052070064
33 2 Stabiliser bar rubber 1052070156 1052070156
- 1 Wiring harness 1052201237 1052201237
- 1 Supply cable 1052201238 1052201238
When replacing these items, see spare part kits below XXXXXXXXXX XXXXXXXXXX
* For an exploded view of the compressor box, see chapter ‘General - Universal compressor box 2’
Item Qty. | Description Spare parts kits
28A 1 Stabiliser reaction arm left with fasteners AD, AE, AF, AG 8052075112 8052075113
29A 1 Stabiliser reaction arm right with fasteners AD, AE, AF, AG 8052075110 8052075106
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VB-FullAir - Rear axle

Crafter 3.0T-4.0T FWD 2017-current

Original parts from the vehicle

Description

Bolt M5x10 Torx

Qty.
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[tem
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Crafter 3.0T-4.0T FWD 2017-current airsuspension
N
Part number Part number
[tem Qty. | Description van (dropcenter axle) chassis cab (straight axle)
(Kit nr. 1050922200) (kit nr. 1050922201)
A 13 | Flange bolt M12x25 0010712025CA 0010712025CA
B 2 Flange bolt M8x25 0010708025AA 0010708025AA
C 2 Flange bolt M12x30x1.5 0010712030DA 0010712030DA
D 4 Flange bolt M12x1.5x25 0010712025DA 0010712025DA
E 2 Flange bolt M14x175x1.5 0010714175SP 0010714175SP
F 2 Flange bolt M12x180x1.5 0010712125SP 0010712180SP
G 2 Flange bolt M12x75x1.5 0010712075SP 0010712075SP
H 2 Bolt M16x85 0010116085DA 0010116085DA
I 2 Washer M16 0011216000AA 0011216000AA
J 4 Flange lock nut M6 0011106001AB 0011106001AB
N 1 Flange bolt M6x16 0010706016AA 0010706016AA
0 5 Flange lock nut M8 0011108000CA 0011108000CA
P 10 | Flange lock nut M14x1.5 0011114002D 0011114002D
Q 2 Allen screw M6x65 Tuflok 0010306065AA 0010306065AA
R 4 Washer M6 0011206000AA 0011206000AA
S 2 Flange bolt M12x70x1.5 0010712070SP 0010712070SP
T 4 Bolt M5x10 0010105010AA 0010105010AA
U 4 Washer M5 0011205000AA 0011205000AA
' 6 Flange lock nut M12x1.5 0011112001SP 0011112001SP
w 2 Flange lock nut M16x1.5 0011116000D 0011116000D
X 8 Flange bolt M10x25 0010710025CA 0010710025CA
Y 2 Washer M12 0011212000AA 0011212000AA
z 2 Allen screw M12x30 0010312030CA 0010312030CA
AA 4 Flange bolt M8x16 0010708016AA 0010708016AA
AB 2 Countersunk Allen screw M8x20 0010508020CA 0010508020CA
AC 2 Blind rivet 94.8x10 RVS 0013004810 0013004810
AD 2 Flange bolt M12x55x1.5 0010712055SP 0010712055SP
AE 2 Flange bolt M12x60x1.5 0010712060SP 0010712060SP
AF 4 Washer M12 @37x3 0011312037A 0011312037A
AG 4 Flange lock nut M12x1.5 0011112001SP 0011112001SP
AH 4 Flange lock nut M10 0011110000CA 0011110000CA
XX These items are intended for single use and must not be reused
ltem Qty. | Description Spare parts kits
28A 1 Stabiliser reaction arm left with fasteners AD, AE, AF, AG 8052075112 8052075113
29A 1 Stabiliser reaction arm right with fasteners AD, AE, AF, AG 8052075110 8052075106
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alrsuspension

VB-AIRSUSPENSION,
INCREASED COMFORT, BETTER DRIVEABILITY, MORE SAFETY.






